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Premedication

® Ondansetron 8 mg IV bolus before chemotherapy

® Dexamethasone 10 mg IV bolus before chemotherapy

® (0.9% NSS 250 ml IV KVO
Chemotherapy

® Vinblastine........cccovuueee.. mg (6 mg/mz) (max 10 mg) in NSS 100 ml piggy bag IV free flow

® BleomyCin....ooeveenenn. mg (10 mg/mZ) in NSS 100 ml piggy bag IV free flow

® Doxorubicin........ccccevveeen. mg (25 mg/mz) in NSS 100 ml piggy bag IV free flow

® Dacarbazine.......cccccoeevnne. mg (375 mg/mz) in NSS 250 ml IV drip in 60 minutes (rapid infusion

can cause venous irritation)

Home Medication

® Ondansetron (4) 2 tab g 8 hr * 3 days # 20
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® Acyclovir prophylaxis

Update protocol 27 nuaiius 2566




